SADDLE FOR PIAGGIO NRG MC3 DD BEFORE 200

Saddle for PIAGGIO NRG MC3 DD Before 200
 
(1)  CM011401
 
(2)  145298
LOCK-STRAP L=180MM
 
(3)  195482
SELF LOCKING NUT M6
 
(4)  031088
SCREW M6X16
 
(5)  016406
SPRING WASHER 6,4X11,8X1
 
(6)  268300
SADDLE CLAMP
 
(7)  62082300A5
(7)  62082300A6
 
(8)  259830
METRIC SCREW M6X20
 
(9)  581012000C
LUGGAGE RACK
(9)  638705000C
LUGGAGE RACK Part information
 
(10)  577927
 
(11)  581379
GLASS
 
(12)  015859
SCREW 3,5X16
 
(13)  581056
GLASS LAMP 12V-2,3W Part information
 
(14)  259166
SCREW
 
(15)  581378
LAMP HOLDER ASSEMBLY
Part number Description
# 1
CM011401
SADDLE
# 2
145298
LOCK-STRAP L=180MM
# 3
195482
SELF LOCKING NUT M6
# 4
031088
SCREW M6X16
# 5
016406
SPRING WASHER 6, 4X11, 8X1
# 6
268300
SADDLE CLAMP
# 7
62082300A5
NAME PLATE Contact
# 7
62082300A6
NAME PLATE Contact
# 8
259830
METRIC SCREW M6X20
# 9
581012000C
LUGGAGE RACK
Contact
# 9
638705000C
LUGGAGE RACK Contact
# 10
577927
PLATE
# 11
581379
GLASS
# 12
015859
SCREW 3, 5X16
# 13
581056
GLASS LAMP 12V-2, 3W Contact
# 14
259166
SCREW
Contact
# 15
581378
LAMP HOLDER ASSEMBLY
Contact
Here are all the parts relating to the Saddle of your NRG Before 200. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...